zHolL
"SauJalp e saun ap ‘oJiuaq |ap Jepuelsy eloH “wd y e ‘we g

ap ‘9/9-/98-008-1 |e 83UBI[I B 019IAIBS BP OJUdWelIRdap 0J41SBNU B ewe|| 0 0}sandal
ap sezald ap olejnwJo} o41sanu e1a|dwod A Wod WeILFMMM U3 18uldlu| ua souey
-ISIA ‘BISIIOUIW |B O[JAA|OABD Bp S8y jsajuelje) sezaid o sewa|qoud ‘seyunhaig?
"0]LLIBD [ U3 3SJBJUOW UBgap eounu seuosiad seT 'soAnealoal saul esed Jesn o :yI9NILYINGY

"01onpoud 81sa Jesn ap sajue sauoldaINIIsul S| SyQL Jinbes A Japuaius 4ea7 NOIINTITYd

saleslay A sezald ap ugloewWIOU| o
ale|qwesu3 ap SauoldaNIsu| e
pepunbag ap sajuelodw| SauU0I2INIISU| o

0LZLZMY oj3poy
ouelaidoid
19D [enuei

sajualpua sesaluesixy o "nNN°33 ap sesled seilQ
698'€0G' :epeue) ap ajusled ap ‘wny
Z6L'19Y'L A 169°012°L "NN "33 8P s8lualed ap "wnN

sopesad soleqel] eled
oSnIIny 0114189

HY0MaANN0YY
&y

W09 WE I MMM
€9/9-198-008

eSS NIN ‘8ltedd uap3
aAuQ 8jqennb3 £/9/

weol]

:03anpoJd |8 a1qos sejunbalg

For product inquiries:
Tricam

7677 Equitable Drive
Eden Prairie, MN 55344
800-867-6763
www.tricam.com

—
GROUNDWORK'

Heavy-Duty

Utility Gart

U.S. Patent #s: 7,210,697 & 7,441,792
Canada Patent # 2,503,869
Other U.S. and Foreign Patents Pending

Manual
Model GW2121D

* Important Safety Instructions
¢ Assembly Instructions
e Parts and Hardware Identification

CAUTION: Read, understand and follow ALL instructions before using this product.
WARNING: Not for recreational use. Persons should never ride in the Cart.

Questions, problems, or missing parts? Before returning to your retailer, visit us
online at www.tricam.com and complete the replacement parts submission form or
call our customer service department at 1-800-867-6763,

9.a.m. - 4 p.m., CST, Monday-Friday. 1012



XXX
BEQOKIKXKA

XX

1

‘0«04000&4.0«04%@.% )
33.32&%‘
(OIS

vo%o&......s..avo m“_

?0»0}0»0roro»o»o%»o»o%»o %
¥
)

OZErR"IOTMMUOW > pm : R IO TMmMoows> - | =
— VVvavavave: - s [
VUM UOX>T POXRRRAXRA wnIMm
PEErESeESSEEETET & (o7 S3EesSgsgfessy o |5
S33258335385253 08 W R SoZgoSo0s0382zz3 -3
OoepmmmpoppmpOJw DO aeasd ﬁuwaeunuapwmwe [
Il 2220220890 & SES DS =Ea o o — Q.
@ scooSoa" oS = — o 2a =o » uvm
mesoamsap m%%%%a lmmuamemmp%m_lua S
= - — —
BRU%WQO%WHBMSWDUMP pqanlupl.\l © 435S o
S0 n =22 FR=r=%1 I = — Sgsog-=gZ g o U
S S Sae5ed93590003 50 S0 —g w32 -~ =
23=zN23dzps2=z5220 8 2T =2 @ L5 =3 N )
||I,l.V\uaW9(m|M(Mmo\W Z = Co=ox 2 s23 =2 )
=N = — © = — o0 L "= — < S g p)”(a N =
TEFE 0P8 =X B K I 232 g ewm= 2 Q ®
WW( 23S = > S @ em Fo m N Wn A
=2=2 = f o o T o5 oo =
= = > = S o @ 2 o
= —o o = -4
-l/u\% 17 = 4
s B =
= 1
-
-C
13
m
— ]
(7
m
=
2
—
e

P R R
T
RN
X

Bl1sa ou SGUBBEUJ! se

ejedsa e u

[<5)
E
w
- o
RN 5
RS =
BRKEION00 58 . o .
KRR ’ . 5 =
IR $ : =
atolitorteelutetatenes : » =
K S
R RNR) 0% 2 =
Roolatotitooeseleutetasnnon 0 : £ 2
RO rcarotoseurotl ; 2 £
RN : Nt 5 v
R R RO a
e
v%&&.%.&:&
"o %»90»090»0»0&&0'&
OO0 VYIS
e
X (R
> N
o
= (X}
o
£ %
(-1 XK
(7]
< 55
XXX
e - = R
= W\ S% : . ©= ) =
= = = .m X L5 2 @
= »2 B8 o @ @ S ==&
2] o 2 - > _ o5 L T s
= 8% 24 B 255%c saSgrI,=s
. N—o—=92 JcSa= M ECcLZ2C =2 2T 2588
- ﬂa\“l.l\an D58 %MHUG“WBM.HMHMBB
Sl o $33Ee £e28- ® 255525552385 28
— ~ =2 o c O T T
H B e L S s5235 555883388
8| 5 5zEcozeizss: [ S 25222822280 088
ST S 3SSXS5885 0000 LS===S5== =
8| £ sossnsessees AR £ ====2==2=
o A <HGOLWwUT Sy ¥ . ECodouuwOI_=S¥.i=220 ¥
= G



)
d

P - L > - 1
STOTOTOTOTOTOSOSHS TOTOSHSE DSOSOSOSOOOSe=e= |
SO 5 s
Sotetetetetetolels 1Se%ete SeSeleletelese:
PRI SIS
SIS s s
Soleteteteleletels 13e3eSe - feSeSetese :
Soteletedetelolete iSelels ool opeqede |8 Jeyep
S
Coletotete e t0ts 1000 gt 0 JeAeus Jeyns eled uoped
SSsialsaalsieins issees e ' ’
ST il 5 ap elea e| esq) ‘oleqe ©20q
Seletetotetetelele 1 130305 e : :
PO SSSCSSISISIS IS 5
SoeSatetetetetess: peseses: | 0}111BD 3P BWED B| BB} OA
So%ele%e00%0%6%0%¢  1le%e%s |
DTN | % ;ll <> L osed

*sopo} sojeisnle 4enaipied us osed 9)se esed sop
-ejejsul uglsa saledsay soj anb zaa eun -ouew ej uod sojeyaude A saf
-e113y SO| Ssopo} ejquesua ‘alejquesua [ap osed epeo ajueing :V1ON

‘sejquiesua seJjualw saped se| ap elsi| e| B}NSUoD ‘afe|jquiesus |o Je}l|ioe} eded
SRINENT]
sopep ap obanl o/A sa|geisnle sane|| ‘aleale :alejquesua |8 eied SeLRSaIBU SEIUBIWRLIBH

'©9/9-/98-008-1 | 81u8l|2 [3p 0191AIaS |ap oluaweyedap oisanu

e ewle|| 0 o)sandaJ ap sezald ap oLeNW.IO} |8 Jeud|| eJed WOI WEILFMMM U3 18UJBIU| Ud
SoueysIA ‘Y1SIHONIIN TV 01INA04d 1S3 SYA1INAIA ON ‘s8|euoiolpe sauoidoniisul
se)sasau o seyunbaid sauaiy Is o ezaid eunbje eye} 1S “salesay A sezaid se|

Sepo] uelsa IS BsIAaJ ‘alejquesus |9 Jezadwa ap sajuy ‘9s.ie|quesus e}ISadau 0}1Ied [J

" SVdNLN4 SYLINSNOJ VHVd SANOIJINYLSNI SVLST VAN ‘L1
"ouep Jainbjen Jeoalap eied 0sn eped ap Sajue OJLIED |3 JBSIAS] BPUBILLOIAI 85 (]

(4v9 £02) IS 0 @p Sew e soInewnau So| Sayul O "SeJewed se| 0 Sodnewnau

s0| e souep Jesned uepand anb so1alqo Jeyodsuel; eied 0 sa1o1adns 81qos 0JLLIRD |8 JBSN O B

‘o)sandal

ap ezaid | Jaua)qo eisey o)L |8 Sasn ou ‘apJald o adwios ‘euep as sezaid se| ap eunbje IS

"ydw g se| sasedaiqos o

'seysidojne ua Jesn esed opeuasip IS8 ou 0)LIed 8]s]

'soJalesed Jepodsues eed sasn o] ON

*a18nbn{ un sa ou ojLIBD 8)ST “UQISIAIBANS UIS 0JLLIEI 8)S8 UAsN soulu So| anb seyuad oN

'sapuelb sojnape ueb

-1ed ap sajue sajaued so| euny "sajaued so| ap saiouadns sapJoq So| ua sojnape sanbied oN g
"auLIoyuN BJBUBW 3P epINqLISIp eBJED BUN UB BpESE] BIS3 |BU

-lwou osad ap peproeded e (6Y £Gv) 41 000°L 8P |e103 ebIed ap owixew ajwy| [@ sasedalqos oy g
(‘NN "33 8p onua) [ap Jepuels3
eJoH) “wrd g:p B "We 006 P ‘SaUIIA & saun ap ‘9/9-/98-008-L[e eunielh eioualsise ap eaul|
eJISanu e ewej| 1oAey Jod ‘aj[e1ap ua sepeoldxa 0 SepeJe|oe Ias UeNSadau 0 ‘sauoidonsul

Sejsa sepuspus ou IS "HySN 30 SALNV SANOIJINHLSNI SVY1SvaoL 0avaind Nod 331 'L

< 165 O NS

sajuel ot pepun6as 3p sSauolddINASu|

1. READ ALL INSTRUCTIONS CAREFULLY BEFORE USE. If you do not understand these instruc-
tions, need clarification or further explanation, please call our toll free answer line for assis-
tance at 1-800-867-6763 Monday through Friday 9:00 a.m.—4:00 p.m., CST.

2. Do not exceed the overall maximum load capacity of 1,000 Ibs (453 kg). The weight rating is
based on an evenly distributed load.

3. Do not load items on the top edges of the panels. Remove panels before loading oversized

items.

Do not allow children to use this cart without supervision. This cart is not a toy.

Do not use this cart to transport passengers.

This cartis not intended for highway use.

Do not exceed 5 mph.

If any parts become damaged, broken, or misplaced, do not use the cart until replacement

parts have been obtained.

9. Do not use the cart on surfaces or for transporting objects that can cause damage to the pneu-
matic tires or tubes. Do notinfiate the tires to more than 30 PSI (2.07 BAR).

10. It is recommended that the cart be inspected for damage before each use.

11. KEEP THESE INSTRUCTIONS FOR FURTHER REFERENCE.

Assembly Instructions

Your cart requires assembly. Account for all parts before beginning assembly. If any
parts are missing, damaged, or if you have any questions or need additional instructions,
DO NOT RETURN THIS PRODUCT TO THE RETAILER, visit us at www.tricam.com to
complete the replacement parts submission form or call our customer service
department at 1-800-867-6763.

Tools required for assembly: pliers, adjustable wrenches and/or metric socket set.
For ease of assembly, refer to the parts list during assembly.

NOTE: During each step of assembly, assemble all hardware and
hand tighten. Once all the hardware is installed for that
particular step, tighten all hardware.

Step 1

Turn the cart bed upside down.
Use the cardboard from the
carton to keep from scratching or
damaging the finish.

|
(XX
X
’:’:u

X :’Q XX
GG
X0

KK

‘A’A’.AA
WA/
B
G0
S
(X%

5
00,:00
5
o
%

Y

(X

0
2

(XXX )
—
Q
Q

A

&0
X
%
XX
Vi

%
%

R
s
"V
O
%
&
%
&

o

,,,v.,,
%
255
&
0%
X5
o

”'"/'/ ’,/, / X
o XXX
B

%3

%

K

%

LR

9%

,0;3’5
(X
00

""
(X
(X

¢
X
.
0':00
0
XX
X

%
9%

X

K X

X

¢

b
#
.
7
2%
P
A%
s
(i
X
R
0
o
%

()
DO
XS




Step 2

Attach the yoke to the front
axle sub-assembly using
M8x210 carriage bholt (1), M8
washer (1), and M8 lock nut
(1). Tighten bolt securely.

Step 3

Attach the connection bar to the
yoke and front axle sub-assembly
using M6x17 shoulder bolts (2),
M6 washers (2), M6 lock nuts (2),
M10 washer (1), and cotter pin (1).
Finally bend back the ends of the
cotter pin with a pliers to keep
them in place.

Step 4

Attach the front axle sub-assembly
and front struts to the bed using
M8x20 carriage bolts (2), M8x20 hex
bolts (2), M8 washers (4), and M8
lock nuts (4). NOTE: the hardware to
attach the front struts to the bed are
pre-assembled to each strut.

Y ey s

A. Attach the front axle assembly to
the front of bed using M8x20 carriage
bolts (2), M8 washers (2), and M8
lock nuts (2). Tighten bolts securely.

o s
B. Attach the front struts to the bed. ,‘

Place the M8x25 carriage bolts (pre-
assembled to each strut) into the pre-
punched holes on the bed and slide
each one into place. Lift up slightly
on each strut and tighten bolts

securely.

Y

B0

20007 SOOI
C. Secure the other end of the front !‘?“?‘,‘,‘?‘?‘? ‘
struts to the front axle sub-assembly E @

using M8x20 hex bolts (2), M8 ‘

washers (2), and M8 lock nuts (2). N

Tighten bolts securely.

AVAVAY,

M10 Washe

X q
02NN

KKK
OOOE OO
4 s/‘a‘&:a‘a‘:‘:‘; RX

O, e
9000000, Seataiannt’ |

00000, Vacaaiaaley
00000, W0s0sesese
Rsied oot 4

oSS WEws Y

AV _ Vavaveor
R

ejepueay

&.AE

AN

"aluawawly soulad so|

sopo} e1alidy g\ Seo4aniesuod
(2) A 8IN sejapuele (g) ‘0Zx8IN
sajeuoBfexay sousad (z) uoa
oJajue|ap ala [ap alejquesuaqns
|e soJajue|ap saiopenbiyowe

SO| @p OwWaJ1xa 0430 |3 eunbasy ")

"aluaWauLIly
souJad so| elaude A Jjopenbiuowe
eped ajuswelabl| ejuens

1ebn| ns ua sojez|sap A ewed

e| ua sopeiopadaid soIo1y110

So| ua (1openbipowe eped uod
sope|quesuaaid) GZxg|\ 041ed

ap soulad so| B90[07) ‘BWEI B| B
oJajue|ap Jopenbiyowe |9 efi{ 'g

"aluawawly soulad so|

sopo} e1alidy ‘g SB9J8NIRIIU0D
(2) A 8IN sejapuele (z) ‘0Zx8IN
0149 3p soulad () uod ewea e|
ap elajue|ap aped e| e olajue|ap
ala |ap alejqwesus |3 einbasy 'y

*JopenBiowe epeo
ua opejquesuaaid ausiA ewed
e| & soJajuejap sasopenbiuowe

so| Jejalns eied aleltay |8 ;Y LON
"8\l SeoJanienuod (y) A g\
se[apue.e (y) ‘0gxgIN sejeuobexay
soulad (g) ‘0gX8IN 041e0 ap soulad
(z) uod eweo e| e solalue|dP
salopenbiuowe so| A oualue|ap
ala |ap alejquesuaqns | ell4

p osed

1ebn| ns ua sojiely esed ajeolje
un uoa e}aneyd ap Jopesed

[ap SowaJ1xa So| SeJje eloey
e|qop ‘ajuawjeul{ ‘elaneyo

ap Jopesed (1) A QLA Se|apuele
(2) ‘91N seaJaniennuoo (g) ‘9N
se[apuele (g) ‘LLX9|N olquioy
ap souJad (g) uoo osayuelap ale
|ap alejquesuaqns |e A efjinbioy
B| B UQIXBUOD 8p eJleq e| el

€ osed

e

"aluawauLlly soulad so|

sopo} eisnly ‘gl BaJanieuoo (1)
A g\l BlopueIe (1) ‘0ZX8IN 014D Bp
ouJad (|) un uoa oJajuejap ala [ap
alejqwesuaqns |e e|inbioy ey eli4

Z osed



‘0J9seJ1 A olajuejap sala so| ua sepanl
ap saiopelaedsa (y) SO| 1890|09 SAIUE
uIS OU 031JBD |8 UB SEePaNn. Se| BJUO|
9 osed

‘aluawawuly soulad so| eyaude A
JopenBiuowe eped ayuawelabi|
ejueAaq ‘iebn| ns ua sojezj|sap

A ewed e| ua sopeJsopadaid

2%
XX %ﬁ
»0'.9" ¥ 01914110 SO| U (JopenBiyowe

2 % ’ ‘\‘ \“ u wesuaaud
P RXRRXA LTI ope0 Uoo sopequesuzaLd

ol i ; SO| 20|07 "BWED B| B SOJaseJ}
9, ‘r".' ""’;"""’"”v 4& salopenBipowe soj efly osawid

i 'A /N \OA JAVAN A’A A AN RN ® "04aseJ} als |ap alejquesua |ap
VAVAVAVAVAVAVAVAVAVAVAYAYAYAA OWaJ1Xa BPRI 81]O0S SOIBSEI]
; salopenbiowe so| ezlsaq g

‘ajuaWawLly
sousad so| sopo} eyaldy ‘gl
sejapueJe (g) A 0gxgIN 041e9

%
200000000099
A&&%’A&MAO:?;:_:@:

IX A AN N
RS
X XK

P XSO0 RIRRR 9p sousad () Uod ojeInBasy

"BWED B| 81qOS 0Jasel}
ala |ap alejqwesua |8 €20|0) Y

VELEEEETTTIIES &

[ . rlaelotloin’ S
B OO

v ' ‘J0penbiowe epea

ua ope|quesuaaid SuSIA BED B| B S0I3se) SaiopenBiuowe so| 1919!'12 919{:9!9“3?] 19

'VLON '8\ Sedtanienuod (z) A g\ sejapuede () ‘0ZxgIN 041ed ap soulad (z) uod ewed
e| ap elaseJ) aped e| e solasedy salopenbipowe so| A oiasesy afa |ap alejquesua |9 ell4

G osed

Step 5

Attach the rear axle assembly and rear struts onto the rear of the bed using M8x20
carriage bolts (2), M8 washers (2), and M8 lock nuts (2). NOTE: the hardware to
attach the rear struts to the bed is pre-assembled to each strut.

A. Place the rear axle
assembly onto the bed.
Secure using M8x20 carriage
bolts (2), M8 washers (2).
Tighten bolts securely.

QOO

OO
V0%,
POXCOXOXOXOIKIXX XX X X XA
sl leeles’

RS

5A |

B. Slide the rear struts onto
each end of the rear axle
assembly. Attach the rear
struts to the bed first. Place
the M8x25 carriage bolts (pre-
assembled to each strut) into
the pre-punched holes on the
bed and slide them into place.
Lift up slightly on each strut
and tighten bolts securely. 5B

@';‘vv ‘AVAVAVAVAVAVAVAVAVAVA. VAV
RLONCSCON
B O XXX HX XXX XX

3 N,

(XXX 1
KKK XAl

AW
T

Step 6

Attach the wheels by first
placing the wheel spacers (4)
onto the front and rear axles.

<’




Step 7
Place the wheels onto each axle (valve stems facing out) using M12 wheel washers (4)
and M12 lock nuts (4). Tighten all nuts securely. Turn the cart upright on all 4 wheels.

Step 8

Attach the handle to the yoke using
M8x60 hex bolt (1), M8 washer (1) and M8
lock nut (1). Tighten securely.

Step 9
The lock handles are pre-assembled onto
the panels. NOTE: Do not tighten the lock
nuts on the lock handles until the end of
this step. Attach the front, back, and side
panels (2) onto the bed using the fence
assembly pins. Latch the front and back
panels to the side panels using the lock
handles. Once all panels are locked
together in the upright position, tighten
all lock nuts.

'SBJaN}eJIu09 Se|
sepoj eisnle ‘|eoruaA ugloisod ua sopiun
ugisa sajaued so| anb zaA euf) ‘a.ia1d

ap sobuew so| ajueipaw sajesale| sajaued
S0| e oJaseJ] A |eluoly sajaued so| auf
*1010810.4d [ap alejquesua ap salopesed
SO| opuez|[iin ‘ewed e| e sg|elale|

() so| A soiaseu ‘solajue|ap sajaued So|
ell{ ‘osed a1so ap [euly |3 BISBY 911310 Bp
soBuew so| ap seasanjesiuod se| sajsnle
ON VLON 's8|aued so| e sopejquesuaald
uelsa a4Ja19 ap sobuew so7

6 osed

"ajuawauLly sojeisnly ‘gl eoJaniesiuod (1)
A 8N elapuede ([) ‘09xgI\ 014e2 8p oulad
(1) un uoa e|inbioy e| e obuew |a efl4

g osed

"SEpanJ { se| 81q0s 011LIBD |8 B3)|0/\ "SeIJan}

Se| Sepo aluawawly e1snly LAl SeaJanienuod () sej A gL\ epani ap sejapuele
(¥) sej uod (e1anje eiaey sejnajea se| ap sobeisen soj) ale eped ua sepani se| 890[07
[ osed




1 ‘N

o = o
—
,—5’

(1) selenap op y -
(1) obuepy
() sosasel) salopenbipowy
(1) oJases
a[3 |ap alejqwesuaqgng
(1) oueyuejaq a3
[3p UQIXauo?) ap eileq
(¢) sosayuejaq salopenbiuowy
(1) eliinbioy
(1) oJa1ueja
a[3 |ap alejqwesuaqgng
(v) (wo gg) Bidg| ap sepany
(1) Joueisod [aued
(1) |e3uoi4 |aueq
‘q () se|eJale] sajaued

- X2

SRR

%

Bo0uinw OT_

"$9UJal/\ B SBUNT ap ‘043ua7 |9p Jepuelsy eloH “w'd ¢ e we g ap
‘©9/9-/98-008-1 |© 81UdI|9 |B 012IAIBS 8p oludwenedap 0J41sanu e ewe|| 0
o1sandaJ ap sezald apolie|nwJio} 01isanu Je1a|dwod eied WO WRILY MMM
U8 1auJaju| Jod SOURYSIA ‘BISLIOUIL |8 O|IBA|OABP 8P SBIUY

01S3Nd3yY 3p Sezdid 3ap eisi]

'FJINHOLINN VHINVIN 3a vaindgidlsia

VOUVYI VNN N3 vavsvd v.1S3 TVNINON 0S3d 3d avaidovdvd V1
"OLIHHVYO 713 HVLNOIN N3g3d YONNN SYNOSH3d SV1 (D) £5¥)

€7 000°L 3d TVLOL VDHVYI 3d OWIXYIA ILINJT 13 HYSVYdIHEIOS ON

NOIDNYIIUd Y

A CAUTION

DO NOT EXCEED MAXIMUM OVERALL LOAD CAPACITY 1,000 LBS
(453 KG). PERSON SHOULD NEVER RIDE INTHE UTILITY CART.
WEIGHT RATING IS BASED ON AN EVENLY DISTRIBUTED LOAD.

Replacement Parts List

For replacement parts, please visit us online at www.tricam.com to com-
plete the replacement parts submission form or call our customer service
department at 1-800-867-6763, 9 a.m. - 4 p.m., CST, Monday - Friday.

Side Panels (2)
Front Panel (1)
Back Panel (1)
13in (33cm) Wheels (4)
Front Axle Sub-Assembly (1)
Yoke (1)
Front Struts (2)
Front Axle Connection Bar (1)
Rear Axle Sub-Assembly (1)
Rear Struts (2)
Handle (1)

. Hardware kit (1)

q

XX

X
e

%

XN
XX X
XXXXX]

XD X
2355
00

X
X5
XX
0%
05

XX

51

A

X
OO

59

Y
(S
%
X
S
P2

ZSrACTIOMMOO®





<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


